PARTS LIST

BOAT WODEL: 23" OUTRAGE.
DOCUMENT CONTROL NO: PB2300RS DECK ASSEMBLY

e [ ar. | um escrron o o,
O7[ 1 |EA.| PUMP. RAW WATER 1043736
02 [ 4 [EA.[ SCREW, TAPPING #10A X 3/4" POH 1008762
03[ —|eAl- T —————
4| 1 [EA.| TAILPIECE, WAR 3/4" MPT X 3/4" BARB | 0567958
05| 1 [EA.[ THRU-HULL, BRONZ 3/4" W/NUT 1032459
6] 1 [EA.| STRAINER, SCREEN 3/4" 0995589
07 & |EA.| SCREW, TAPPING #8A X 3/4” POH 0150797
0Bl —[eAl- e ———
09 EA.| SCREW, TAPPING #8A X 3/4” POH 0150797
10 EA.[ FITTING, FRESH WATER 0996512
1 EA.| ELBOW, ACETAL 1/2” MPT X 172" FPT 90" [ 0172551
2 EA. | NUT/RING/CONE, ACETAL 1/2 X 3 0158501
3 EA.| TEE. ACETAL 1/2 0206003
2 I [ e e
5 EA.[VALVE, WAR BALL 7= WAY 3 g} 0557959
6 EA.| ELBOW. ACETAL 1/2" X 0158477
7 EA.[ TEE. PVC 1.5 X 1.5 X 15 BARB 1037027
8 EA. | DRAIN, DECK 1041961
9 EA.| COVER, FISHWELL FIBERGLASS 22770700
0 EA.| PLUG. DRAIN 1 1/2" BLACK 0907279
T =JeAl- e
2| 2 [EA.| SCREW, TAPPING #8A X 172" PTH 1008812
S[—TeAl- - -
4116 [EA.| SCREW, TAPPING #6A X 1/2" PFH 1010362
Sl —[eAl-
6 EA.| CUSHION, STERN SEAT BB/R WHITE 1063114
7|20 [EA.| SCREW, TAPPING #6A X 1/2” PFH 1010362
28— |eAl -
29[ 4 [EA | SCREW, TAPPING #BA X 3/4" POH 0150797
30 1 |EA| CUSHION, STERN SEAT BASE WHITE 1063106
A[—leAl- -
2| 2 [EA.| SCREW, TAPPING #8A X 5/8" PTH 1010925
5| 4 [EA.| SCREW. TAPPING #10A X 1" PTH 7005739
ST [ R p—
5| B [EA.| SCREW, WACHINE #1/4-20 X 1" PPH 1008580
51 2 [EA.| HINGE, ASSEMBLY FOLDING 1037373
7 — [EA.
52 [EA | RAIL_GRAE 117 X T 1008960
39 1 [EALIGHT, NAV STERN BASE ROUND CHAIR 0331751
40 1 [EA | LICHT, STERN PLUG—IN 24 1035229
47| 3 [EA.| SCREW, TAPPING f#8A X 3/4” POH 0150797
7 EA. | HATCH, UTILTY 13" X 23" WHITE 0652302
3|18 [EA.| POP. RIVET 3/16" X5/8" 0189415
a4 EA. [ LADDER, TELESCOPING 1034859
5 EA.| SCREW, MACHINE #1/4-20 X 1 1/2" PPH [ 1008598
6 EA.| WASHER, FLAT #1/4-20 0189365
7 EA.[ NUT, LOCK #1/4-20 1009786
) EA.| COVER, SWIM_FIBERGLASS 2271900
9 EA.| ROLLER. CATCH 1043066
0 EA. | SCREW TAPP\NG #BA X_1/2" PTH 1008512
51 EA.[ HINGE, 1 1 995159
) EA. [ SCREW TAPP\NG #WOA x 578" POH 010552
5316 |EA|BARREL, NUT #10 040187
5415 |EA.| BUMPER, BLACK 039239
5| 5 [EA.| SCREW, TAPPING #BA X 172" PTH 008812
56— |eAl- T —————
57 EA.| POP. RIVET #1/8° X 3/8 0192047
58 EA. C vER AFT_ACCESS FIBERGLASS 22072200
59 EA.| B PAD 1/2" X 5/8" X 1 3/4" 1068675
0 EA.| S REW MACHINE #10-24 X 1 174" POH | 1008424
1 EA. [ WASHER, FLAT #10 0152918
2 EA. | NUT, LOCK #10 1007772
SI—[eAl- e
4z EA. | LATCH, TRANSOM DOOR 62884
5 EA.| SCREW, TAPPING #14A X 1" PFH 08366
66 EA.| CATCH, TRANSOM DOOR RIGHT ANGLE 78898
67 EA.| DOOR, HDPE BW2B00-98 BATT SW_SEAFOAM 1062652
es[ —[eAl— -
69 | 12 [EA.| WASHER, FLAT #10 0152918
7012 [EA[ NUT. LOCK #10 1007772
71[ 1 [EA.|HOOK, CABIN DOOR EYE 0996345
72— leAl-
73| 1 |EA.| PANEL, CLOSEOUT R-—HOLD STRBD AFT 1070713
741 4 [EA[ SCREW, TAPPING #10A X 1 1/2" POH 1008515
75] 3 |EA| SCREW. TAPPING #10A X 1" PTH 1008739
76 4 [EA[HOLD, ROD FLUSH MOUNT W/BW 1035286
77 —leAl-
78 [ 12 |EA.| WASHER. FLAT #10-24 0152918
79 12 [EA|NUT, LOCK #10—24 1007772
0 EA.| COVER, FUEL TANK FIBERGLASS 2262700
1120 [EA.[ SCREW, TAPPING #10A X 2" PTH 1008754
2 EA.| CLIP. BLACK STORAGE POLE 0590646
3 EA.| SCREW, TAPPING #10A X 1 1/2° PTH 008747
4|7 [EA.[ACCESS, PLATE POLY PROP TAIST OUT 016513
5| 2 [EA.| PEDESTAL, ALUMINUM 22" FLUTED 027192
B 12 [EA.| SCREW, MACHINE #1/4—20 X | 374" PFH | 1007889
7|12 [EA.| WASHER, FENDER #1/4 159365
88|12 [EA| NUT, LOCK #1/4-20 1009786
9|2 [EA.[ SEAT, HELM 1027234
0| 2 [EA.| CUSHION. PEDISTAL SEAT W/B/R 1007335
1] 1 [EA| BRACE. PEDISTAL SEAT ALUM. 1030261
2 2 [EAJSCREW, MACHINE #1/4=20 X 1 172" PPH | 1008598
3| 2 [EA|NUT, LOCK #1/4—20 09786
94 4 [EA| CLEAT, HEAVEY DUTY HOLLOW BASE 27010
5116 [EA.| SCREW, TAPPING #14A X 1 1/2" PFH 08382
96| 1 |EA| DECK PLATE, OAS 1 1/2” 0853017 |
07] 3 [EA.[ SCREW, TAPPING #10A X 1 1/2" POH 1008515 |
98| 2 |EA| LIGHT, NAV SURF HORIZONTAL MOUNT CHAIR| 0996496 |
99| 6 |EA.| SCREW, TAPPING #6A X 1 1/4 08556 |
TOO] 1 [EA.[RAIL, BOW W/0 FULFIT 71398 |
T01[ 24 [EA.[ SCREW, TAPPING #14A X 1 PPH 08580 |
02[ 1 |EA.| CHAFE, PLATE 71372
03] 6 [EA.[ SCREW, TAPPING #14A X 1" PFH 08366
04] 1 |EA.| COVER, ANCHOR LOCKER FIBERGLASS 42600
0B 1 [EA. | FRAME, ANCHOR LOCKER EDGE 034552
106] 2 |EA.| SCREW, TAPPING #8A X 5/8" PTH 010925
07| 7 |EA.| HANDLE. HATCH 014455
08] 2 [EA.[ SCREW, MACHINE #1/4—24 X 5/8" POH 010545
09] 2 |EA.| BARREL, NUT 040187
T0| 1 |EA.| BRACKET, LIFT CYLINDER OFFSET W/STUD | 0035084
T1| 1 [EA.| BRACKET, LIFT CYLINDER 90" 0.7 0817676
2| 4 [EA.| SCREW, TAPPING #8A X 5/8” PTH 1010925
3[ T [EA.| COVER. BOW LOCKER FIBERGLASS 22179200
4] 1 |EA.| HASP, SWIVEL FLUSH MOUNT 995134
5[ 4 [EA.| ROD HOLDER. FLUSH MOUNT CHR/BRS 047497
6] 2 [EA.| DRINK HOLDER, PLASTIC W/DRAIN BLACK 186329
7| 1 [EA.| PANEL, CLOSEOUT R—HOLD PORT FWD 070697
B[ 1 [EA.[ PANEL, CLOSEOUT R—HOLD SIRBD FWD 070705
9|2 [EATRAIL, GRAB TOE 1° X 97" 090117
0 1 |EA.| BOLSTER, TRANS GATE WHITE 063197 |
1|2 [EA.HAWSE, PIPE 5 1/2" X 2 172 859066 |
2| 4 [EA.| SCREW, WACHINE #10-24 X 1 _1/4” POH | 1008424 |
3[4 [EA.| WASHER, FLAT #10 0152918 |
4] 4 [EA.[NUT, LOCK #10 1007772
25 1 |EA.| PANEL, HDPE CLOSEQUT R—HOLD PORT AFT| 1073295
E‘ EA.| CYLINDER, GAS 30 PSI 20" X 12 0688564
27] 4 [EA.[R=HOLD, PLASTIC 2" ID X 3/16" DIA. 0860379
28| 4 |EA.| WASHER, FLAT #5/16" 0952002
29| 4 [EA.[NUT, TOCK #5/16 1007814
30] 5 |EA.| DECK. DRAIN 1043363




